
Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

38
09

 S
he

na
nd

oa
h 

Dr
. C

ry
sta

l L
ak

e, 
IL

 6
00

12
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

The Official Magazine of the Central States Water Environment Association, Inc.

Summer 2012www.cswea.org • Wisconsin • Illinois • Minnesota

PROFILE:
Janesville Explores  

the Limits of Technology

http://www.cswea.org


ALUMINUM: 17 lbs

STEEL: 35 lbs

HITCH MOUNT

TIRE BRACKET

EASY TO USE
TABLET FED

DECHLORINATOR

Optional Pitot and Dual Read PSI/GPM Gauge

Gallons Per Minute

Dual Read GPM/PSI
Liquid Filled Gauge 

designed for the 
LPD-250

and
 Aluminum LPD-250A

Max Reading
100 psi / 1382 gpm

PSI
[...]
days of camaraderie, competition, and 
celebration at the Hilton Logan Airport 
Hotel, Boston, MA, where they will 
have the opportunity to meet with like-
minded students to discuss their research 
projects and exchange ideas, as well as 
see the sites of the city at this fun and 
educational event from June 14-16, 
2012. 

Stockholm Junior Water  
Prize State Finalists Announced

As in past years, Central States 
Water Environment Association is 
sponsoring the state winners from 
Minnesota and Wisconsin. The Illinois 
Water Environment Association 
sponsors the state winner from Illinois. 
The winners from the three states are 
listed below.

Illinois
Rachel Traisman: “The Effect of 
Remediation of Oil by Bacteria, 
Dispersant, or Both, On the Hatch Rate 
of Brine Shrimp Eggs.” Niles West High 
School; science teacher – Ruth Gleiche.

Minnesota
Rahul Mukherjee: “Restoration of 
The Great Lakes: A Genetic Study 
on Zebra And Quagga Mussels 
To Unfold The Mystery of Calcium 
(Ca2+) Based Invasion And Its 
Survival.” John Marshall High School; 
science teacher – Eric Stanslaski.

Wisconsin
Filip Josifovski and Thomas Schneider: 
“Nanoparticles in Potable and 
Aquatic Freshwater: Novel Study by 
Transmission Electron Microscopy 
and X-Ray Spectroscopy.” Nicolet 
High School; science teacher – Gary 
Stresma.

The U.S. winner will receive 
$3,000 (USD) and an all-expense-
paid trip to

Stockholm, Sweden for the 
international competition as well 
as the opportunity to present their 
research to water quality experts at 
WEFTER 2012, WEF’s 85th annual 
technical exhibition and conference, 
this October in New Orleans, LA. In 
addition, the U.S. winner’s school will 
receive $1,000 toward enhancing 
science education and up to three 
finalists will receive $1,000 each. 

“The purpose of the SJWP program is to 
increase students’ interest in water-related 
issues and research, and to raise awareness 

about global water challenges.“

26 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Summer 2012

http://www.cswea.org


Service | Value | Responsibility

To Fit Your Needs 
 

Kruger offers the most advanced discfilter
on the market, providing the  
highest filtration area, most
user-friendly design, and the

most compact 

 

footprint

www.krugerusa.com

reduced by ~25%
compared to other
discfilter systems 

Proven Solutions 

enabling clients to 
retrofit into their
existing footprint. 

Flagstaff, AZ
Rio De Flag: 8 MGD

Wildcat Hill: 13 MGD

Hydrotech 2600 Series

Oconomowoc, WI
12 MGD

C

M

Y

CM

MY

CY

CMY

K

SummerCSW2012.ai   1   6/6/2012   4:14:49 PM

http://www.krugerusa.com


PLANT PROFILE

By Jay Kemp

Janesville Explores  
The Limits Of Technology
Wisconsin’s new phosphorus rules require planning

Wisconsin recently promulgated new 
rules for phosphorus (P) discharges from 
permitted facilities which will require 
communities to begin planning for 
compliance. The state has provided 
some flexibility for combining point and 
non-point control to produce overall 
water quality improvement, but it is likely 
that many facilities will need to modify 
or add onto existing treatment processes 
to meet the new limits. Janesville is also 
subject to the effluent limit derived from 
the Rock River TMDL.

The Central States Wisconsin Section 
Government Affairs Committee has 
been tracking the implementation of the 
new rules and TMDL implementation 
and has been seeking a role in a 
technical advisory role, especially as it 
concerns proposed water quality trading 
frameworks and anti-degradation rules. 
The work of the committee will be aid 
to communities as part of the planning 
process. 

Biological processes cost-
effectively remove P to low levels
The City of Janesville wastewater 
treatment plant has been operating 
biological phosphorus removal (bio-P), 
with chemical (ferric chloride) backup 
since 2001. The nutrient removal system 
was modified in 2003 and further 
expanded and upgraded in a recently 
completed major project.   

Bio-P processes incorporate 
un-aerated zones into the activated 
sludge process to develop anaerobic 
conditions which select for phosphorus- 
accumulating bacteria. These organisms 
actually release phosphorus and take 
up volatile fatty acids (VFAs) under 
anaerobic conditions. When exposed to 
an aerobic environment the bacteria then 
absorb an excess amount of phosphorus.  

Before the recent upgrade, the 
bio-P process performed well but was 
subject to periods where the bio-P 
was not effective, due primarily to 

insufficient VFAs to feed the bacteria that 
accumulate excess phosphorus. Primary 
sludge fermenters were added in the 
recent project to increase the production 
of VFAs and provide a more consistent 
food source for the bio-P organisms. The 
fermenters have been in service almost 
one year and have provided much more 
consistent performance from the bio-P 
process. However, the effluent total 
phosphorus remains variable at times.  

In nitrifying systems, like Janesville, 
ammonia is oxidized to nitrate. 
The presence of nitrate inhibits the 
development of anaerobic conditions, 
because nitrate is an oxygen source. 
Nitrate is removed by conversion to 
nitrogen gas by bacteria that use the 
same food as the bio-P organisms, so 
there is a need to manage the carbon 
resources and nitrate contained in the 
wastewater. Most of the nitrate entering 
the anaerobic zones comes from the 
return activated sludge (RAS) and can be 

28 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Summer 2012

http://www.cswea.org


effectively controlled with a small anoxic 
zone. Further reduction in nitrate can 
occur through recycling mixed liquor 
to a second anoxic zone, following the 
anaerobic zone. The Janesville process 
was upgraded to include this additional 
nitrate removal step which provides 
energy recovery through the nitrate 
oxygen credit and reduces the total 
amount of nitrogen in the plant effluent. 

The Janesville system has 
demonstrated the capability to produce 
very low effluent phosphorus values. 
In the fall of 2011 the plant received 
regular loads of high strength wastewater 
from an ethanol plant that was 
undergoing process modifications. The 
ethanol waste is an ideal food for the 
bio-P organisms and as shown in Figure 
1, during this time the plant produced 
effluent total P values under 0.1 mg/L., 
without the use of ferric chloride. Using 
ferric chloride (FeCl3) to reduce P to low 
levels requires an excess of the chemical 
compared to ratios in which P and Fe 
react, because the concentration of P 
is very low. Chemical addition is costly 
compared to biological P removal.  
 
So how low can you go? 
This summer Janesville is embarking 
on a study to improve the performance 
of the biological system through 
optimization of the fermenters, 
determination of the best mean cell 
retention time (MCRT), varying the 
number anaerobic zones, control of the 
mixed liquor recycle rates and continued 
refinement of dissolved oxygen control. 
In addition, a pilot cloth filter will be 
operated to determine the reduction in 
effluent P through filtration. The filtration 
study will include ferric chloride addition 
at various points in main plant flow and 
additional chemical polishing ahead of 
the filters.  

Effluent polishing is accomplished 
by chemical addition directly ahead of 
the cloth filter which will be pilot tested. 
Chemicals such as iron and aluminum 
salts may be tested in combination 
with polymers to determine the best 
removal of P from the plant effluent. Pilot 
testing is a key piece of any technology 
evaluation as illustrated in Figure 2. 

Demonstrating consistent effluent 
total phosphorus (TP) levels below 
0.20 mg/L would be an expected 
result. A demonstration of producing 

Figure 2: Pilot Testing Needs

Figure 1: Janesville Nutrient Removal Performance when receiving  
ethanol plant wastewater

One Team. Integrated Solutions.

( 800 )  880 -4700www. s t an t e c . com

LAKE CITY, MN
 
CHISAGO, MN

Global Expertise. Local Strength.

29www.cswea.org Click HERE to return to Table of Contents Summer 2012 | CSWEA

http://www.cswea.org
http://www.stantec.com


PLANT PROFILE

lower effluent TP values would be a 
very important result for Janesville, 
since permit limits could go as low as 
0.10mg/L. 

The optimization study will begin with 
a focus on the fermenters. Operating the 
fermenter to produce an optimal level of 
VFAs to feed the bio-P process, will save 
on additional chemical costs. Primary 
sludge fermenters should be operated 
with a dilute sludge feed and overflow 

rates in the range of 200 to 400 gpd/
ft2. Important process control parameters 
include: sludge blanket depth, torque 
on the sludge collector, underflow solids 
concentration and sludge withdrawal 
rate.  

In bio-P systems phosphorus is 
removed only in the waste activated 
sludge (WAS). Therefore, in general, a 
shorter MCRT which results in a higher 
wasting rate is desirable for P removal.  

However, the activated sludge process 
must also produce a sludge that settles 
well and in Janesville’s case also oxidizes 
ammonia. So the appropriate sludge 
age will be site specific and may require 
seasonal adjustments. In addition, good 
dissolved oxygen control is essential. 
If DO is too high in the aeration tanks 
there may be excess oxygen in the 
RAS returning to the anaerobic zone 
(or pre-anoxic zone), if DO is too low 
denitrification and phosphorus release 
could occur in the final clarifier.  

Janesville can add ferric chloride at 
multiple points in the solids and liquid 
processes:
•	 Primary influent
•	 Mixed liquor (secondary clarifier 

feed)
•	 Anaerobic digesters
•	 Centrifuge feed
The above points can be used to 
enhance and supplement the biological 
process and control sidestream impacts. 
These chemical addition points in 
conjunction with the filters and chemical 
polishing will complete the picture for 
achieving low level phosphorus removal 
at Janesville. 

30 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Summer 2012

http://www.cswea.org
http://www.trotterandassociates.com


CSWEA and IWEA members are invited to join 

us again for this year’s WEFTEC’12 CSWEA/

IWEA Reception, Sunday, September 30, 2012. 

The reception will be held from 6:00 to 8:00 p.m. 

at the Hilton New Orleans Riverside. Our joint 

WEFTEC welcome reception has become a not-

to-miss event for members and friends attending 

WEFTEC and offers an outstanding kick-off each 

year. The reception will be held in the Versailles 

Ballroom of the WEFTEC’12 headquarters hotel 

in New Orleans. All members and supporters of 

CSWEA and IWEA are invited to attend.

	

17th Annual WEFTEC Welcome Reception at WEFTEC’12

CSWEA/IWEA to host

Our range will increase 

                     your reach.
Swanson Flo wastewater process control 
and automation will help make your next step 
the right move. Today and tomorrow.

• System efficiency scanning
• Full-range, turnkey capacity
• Experienced, in-region teams
• Factory-certified service and repair

Swanson Flo single-source versatility 
helps bring it all together. From 
valve actuation and instruments 
to fabrication and preventative 
maintenance.

Swanson Flo has you covered in Minnesota, Wisconsin and Illinois. Call 800-288-7926. www.swanflo.com

31www.cswea.org Click HERE to return to Table of Contents Summer 2012 | CSWEA

http://www.swanflo.com
http://www.cswea.org


an

company

www.sandj.com

Providing Innovative Solutions for Waste Gas Burning Technology
Shand & Jurs Biogas’ 97300 Series of Waste Gas Burners are now offered with an optional Local 
Touch Screen Control Panel. Designed with the system operator in mind, the new touch screen 
control panel offers easy, more precise control and is designed for complete automatic operation 
of the entire Flare System. Shand & Jurs Biogas manufactures a complete line of Digester Gas 
Safety and Gas Stream Equipment as well as Waste Gas Flares. Located in the greater Chicago 
area, Shand & Jurs manufactures and tests all of our equipment at our state of the art facility.

97300 Candlestick Waste Gas Burner with Spark at Tip

97310 Enclosed Waste Gas Burner with Spark at Tip 97311 Enclosed Waste Gas Burner with Ground Level Pilot Ignition

97301 Candlestick Waste Gas Burner w/Ground Level Pilot Ignition

http://www.sandj.com


The 2012 Education Seminar featured 
a program focused on nutrients. The 
seminar focused on regulations, case 
studies, and the latest technologies 
regarding nutrient removal. The keynote 
address focused on cities of the future, 
and how nutrient reuse will be a key 
component for wastewater planning as 
we move forward with more stringent 
limits. A panel of regulatory speakers 

CSWEA’s 17TH ANNUAL EDUCATION 
SEMINAR NUTRIENTS IN LIMBO: 

HOW LOW WILL YOU HAVE TO GO?
from MN, WI, IL, and US EPA also 
provided insightful comments on 
nutrients, and how different geographic 
regions within the CSWEA area are 
proposing to reduce nutrient loads to 
waterways. Several speakers representing 
wastewater utilities also provided 
practical case-studies for facilities that 
are removing phosphorus and nitrogen 
to low levels, as well as the emerging 

topic of beneficially reusing phosphorus 
as a resource. The proceedings for the 
17th Annual Education Seminar can be 
found at www.cswea.org/papers.

If you missed the 17th Education 
Seminar, you will not want to miss the next 
one on April 2, 2013, again at the Monona 
Terrace Convention Center in Madison, 
WI to hear experts who will explore current 
issues related to biosolids. 

33www.cswea.org Click HERE to return to Table of Contents Summer 2012 | CSWEA

http://www.cswea.org/papers
http://www.cswea.org
http://www.greeley-hansen.com


Contact USEMCO for the Representative 
in your area or visit our website at  
www.usemco.com

http://www.usemco.com


Central States WEA held its Second 
Annual Leadership Academy on April 
2 at the Monona Terrace in Madison, 
Wisconsin. The seminar had 25 
attendees from various backgrounds 
who sat in a variety of seminars to help 
aid them through their career. Topics 
included: 
•	 Taking your Network to the Next 

Level
•	 Panel discussion, Various Stages of 

Leadership Throughout One’s Career
•	 Start Building Your Network Today
•	 Emotional Intelligence
•	 Knowing Your Role

•	 State of Water: Why it is a Great Time 
to be in the Business

•	 Closing the Water Cycle 
The presenters had a variety of 
backgrounds with both technical and 
business perspectives present throughout 
the seminar. Central States offers this 
seminar to all members and although 
most of the attendees are earlier in their 
careers, we believe it is a nice seminar to 
be enjoyed by all members. The seminar 
is held in conjunction with the Annual 
Education Seminar and the registration 
fee does not cover the full cost of the 
seminar, but CSWEA believes it is 

By Richard Hussey, outgoing YP Chair

important that we offer opportunities to 
our younger members to attend CSWEA 
events and potentially allow them to 
attend the technical Education Seminar 
the following day at a nominal cost.

The seminar also allowed an 
opportunity for our members from 
various parts to meet up and share their 
experiences. At CSWEA events there are 
plenty of networking opportunities and by 
allowing members to attend this seminar 
it allows additional opportunities. After 
the seminar, the welcome reception for 
the Education Seminar is held where 
many of the following-day attendees 

CSWEA Annual

Academy

35www.cswea.org Click HERE to return to Table of Contents Summer 2012 | CSWEA

http://www.cswea.org
http://www.cmtengr.com


gather. After the reception is over, 
numerous members make their way 
over to the various local establishments 
where we watch the NCAA basketball 
championship and solve all of the water 
and wastewater problems of the world.